



Better Packages
255 Canal Street
Shelton, CT 06484
Attn: Robert Collins

TEST REPORT No: 150215

Date: 27 August 2004

SAMPLE DESCRIPTION: Two hundred (200) top and bottom closed shippers – 100 were sealed using 70 mm width Better Seal reinforced paper tape and 100 using 3M #371 48 mm poly tape.

DATE OF RECEIPT: 24 August 2004.

TEST PERIOD: 27 August 2004.

TEST(S) REQUESTED: The boxes were tested for integrity of the closure.
Prior to actual testing, the shippers were conditioned at 73°F & 50% RH for 48 hours.

TEST RESULTS: See Page 2.

PREPARED BY:


DIMITAR DIMOV, PH.D.
PROJECT ENGINEER

SIGNED FOR THE COMPANY BY:


C.R. ROBERTI, CPP
MANAGER, PAPER & PACKAGING

d

Page 1 of 2

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.